UMC Health System

Patient Label Here

PAIN MANAGEMENT - ALTERNATING SCHEDULED MEDS

	PHYOIOLAN CEREBO
	PHYSICIAN ORDERS
Diagnosis	
Weight	Allergies
	Place an "X" in the Orders column to designate orders of choice AND an "x" in the specific order detail box(es) where applicable.
ORDER	ORDER DETAILS
	Medications Medication sentences are per dose. You will need to calculate a total daily dose if needed.
	The following scheduled orders will alternate every 4 hours.
	ibuprofen
	400 mg, PO, tab, q8h, x 3 days To be alternated with acetaminophen every 4 hours.
	acetaminophen 500 mg, PO, tab, q8h, x 3 days
	To be alternated with ibuprofen every 4 hours. Do not exceed 4000 mg of acetaminophen per day from all sources.
	For renally impared patients: The following scheduled orders will alternate every 4 hours.
	traMADol
	☐ 50 mg, PO, tab, q8h, x 3 days
	To be alternated with acetaminophen every 4 hours.
	acetaminophen
	500 mg, PO, tab, q8h, x 3 days To be alternated with tramadol every 4 hours. Do not exceed 4000 mg of acetaminophen per day from all sources.
□ то	☐ Read Back ☐ Scanned Powerchart ☐ Scanned PharmScan
_ 10	La Read Back La Scallied Flatiliscali
Order Taken by Signature: Date Time	
Physician S	Signature: Date Time

Version: 2 Effective on: 03/17/23